NILUS II
8 SHAFTS JACK-TYPE
LOOM

Leclerc Looms

8 SHAFTS
36" 1029-0008
45" 1030-0008
60" 1031-0008

1573 Savoie
C.P.4
Plessisville, Qc.
G6L 2Y6

TEL: 819-362-7207
FAX: 819-362-2045

On receiving the loom, unpack and
lay out the loom components.

Do NOT discard any packing material
until all parts are inventoried.

Check the parts received against
the parts list on pages #2 to #7 of the
assembly instructions. Report any
discrepancies to Leclerc immediately.

To assemble this loom, a
minimum of 2 people are
needed but itis

recommended you use 3.

Since 1876 ¥

Date:

Loom Prepared by:

Inspected by:

LECLERC\INST\NILUS2\8SFHT.FRP Nov 2012




PARTS LIST

1 right-hand side 1 left-hand side




qk

=)

@)

i

-
LX)

e

2 breast beams

1 left sword

1 right sword

1 cloth (front) beam

1 warp (back) beam

1 batten handtree with bumpers

1 batten sley with shuttle race

1 lower-middle cross-member

1 treadle set cross-member

1 lower cross-member

connecting back posts

1 cross-member connecting the

stabilizing posts

1 apron

1 cloth take-up motion handle



~PARTS LIST

n -] it
12 1/2" "
B L 8 shafts
h:. - Note for Leclerc in French:
Avec des vis #6 - 1/2" au bout

10 treadles with extension

ﬁ 3 treadles supports

} 1 treadle set rod 28%" with one pushnut

1 more treadle set pushnut

1 Crank

1 reed

2 lease sticks

2 lams separators




PARTS LIST

e
12 1/2"

3 screwdrivers (Red, Black Green)

1 aluminum wrench

1 adjustable wrench

1 set of 10 treadle hooks 10" # 3500-4521

5 sets of 9" 12 treadle cords #3000-7011

1 boat shuttle

12 plastic bobbins

1 reed (heddles) hook

2 pks cords (5 yds each)

heddles (36" loom)
heddles (45" loom)
heddles (60" loom)

1 warp beam advance control system



8 Floating Lams
33.75"

Note: Do not remove the
saran wrap of the jack
box before the unit is
installed on the loom.

10 treadle springs with loop cords to
make connection in the top and bottom
of the springs

36"=41 5/8" CC
1 CASTLE TOP 45"= 50 3"

60"= 65 15/16"



° PARTS LIST

Machine bolts

| oxamxs () B Yo

N A FAFEAEA A
A

Carriage Bolts )
2X - Va" x 2Va"
2 4X - 5/16 x 2'2" (8 mm x 65 mm)
{D--jt- - —— - — TN 3X-5/16"x 4"
2X - 5/16" x 2V4"

- /
= HEXAGON NUTS Washers )
p— " 4X - 3/8"
= 2X- Nylon auto lock 5/16 11X - 516"

e 4X - 9/16"
— J
j— 4

Square nuts Wooden spacer )

8X for a 8 shaft loom

4X - 3/8"
5X 5/16" Q 4X for a 4 shaft loom

Wing nuts | %
2X - V4" (6 mm) ~
5X - 5/16" (8 mm) Round head screw w

2X - #14 x 21"
4X - #12x 12"
8X - #12 x 12" (jack box)
4x - #8x 12"

4 > Flat head screw N

4X - #12 X 112" (38 mm) —
(castle top)

\i

Y 2X eye screws
{ WARP AND

J % WEAVE

|

Tacks for canvas

1 book Warp&Weave

A 1 instruction Video showing all stages of installation. In
| case of difference between the video and the instruction,
/ follow the written instruction

PAGE 7



3/8% X 5" (10 mm X 125 MM)-—J——E e

b

MACHINE BOLT

378" (10 mud P

STEEL WASHER

3/8" (10 mm)
SQUARE NUT

Fig. 1

Place right-hand side A of the loom on its front.

Insert the tenon of lower front cross-member B into the lower front mortise of right-hand side A.
(Fig. 1)
NOTE: The lower front cross-member B have 3 holes drilled through it.

Using the wrench supplied with the loom, affix cross-member B with a 3/8" X 5" (10 mrn X 125
mm) machine bolt, a 3/8" (10 mm) steel washer, and a square nut. (Fig. 1)

Insert a tenon of lower back cross-mernber C into the lower back mortise of right-hand side A.

(Fig. 1)
NOTE: The lower back cross-member C have 2 holes drilled through it.

Affix cross-member C with a 3/8" X 5" (10 mm X 125 mm) machine bolt, a 3/8" (10 mm) steel
washer, and a square nut (Fig. 1)



3/8" (10 mm)
SQUARE NUT

3/8" X 5" (10 mm X 125 mm)_~~
MACHINE BOLT i

R

: R\ 9
"4 \\x\“Hx\Rx
- q
Fig. 2
3/8" (10 mm)

STEEL WASHER

After having placed left-hand side D of the loom on its front, insert the tenons of
cross-members B and C into the lower mortises of left-hand side D. (Fig. 2)

Use 3/8" X 5" (10 mm X 125 mm) machine bolts, 3/8" (10 mm) steel washers, and
square nuts. (Fig. 2)



f Round-headed

i Screw #12, 112"
|

i

i

|

E / Round-headed
f | - "‘h Screw #14, 212"
2 _ | -

_T_\\ﬁ_,,_ l

/

Using four 12" (40 mm) round-headed screws No 12, affix back cross-member E to
back posts A and B.

NOTE:
If cross-member E does not fit between posts A and B, insert it higher between the
posts then slide it down. Application of soap to the screws will make their insertion

easier.

Using two,2'%" (65 mm) round-headed screws No. 14, affix the cross-member for the
stabilizing posts F.

-10-



Carriage bolt
1/4!1 X 21/4”

<3

LS

Wing Nut 74"

Place the loom right side up.
Unfold the back section of the loom.

Insert a 4" x 24" carriage bolt into the holes of the uprights. The nylon washer is already
installed in the upright. Affix the 4” wing nuts.
Lock it in place with metal hooks A at the last notch.

Unfold the back section (Stabilizing post S) of the loom and lock it in place with metal
hooks B.

-11-



1 treadle bloc

1 washer 2"

1 treadle

1 wood spacer X4
1 treadle

1 washer 2"

1 treadle bloc

1 washer 2"

1 treadle

1 wood spacer X4
1 treadle

1 washer 2"

1 PUSH NUT

INSERT NEXT TO THE PUSH NUT:

PusH nNuT - /

Washers 5/16"
Square nuts 5/16"
Under the treadle cross-member

Assemble the threadle set as illustrated.

Affix treadle set to lower front cross-member by inserting the carriage bolts into
the treadle set supports and the treadle corss-member . Affix them using 3x 5/16"
square nuts and 3x 5/16" steel washers.

NOTE: Install the left side push nut only after the set is fis on the loom.

-19-



Affix the 2 lams separators to the
bottom of the jack box using four 1'%2”
(40 mm) round-headed screws no. 8.

Do not remove the saran wrap.

Slide jack box B along the middle posts (A),
from bottom to top, and affix it to blocks C
using eight 172" (40 mm) round-headed
screws no. 12.

Remove the saran wrap tape and put the "S" hook of the jacks D inside the eyelet of
the lam E.

13-



<
—

D+ mmunlu c ©

@ o oao3 & O

£ o 20?2 g = 2 N
ma = c 0w o h..hl N3
= c @ c =R OpS
T S cC o E o) o C Eg @
c ©° o} S 25 38
[ e..&h o ) o v ~
w S o= O > QLT
= 3 2S¢ B £ & =068
g M;&k =) £ g Y 0O Qo
cl 2 & £ £ w = >~ o 0
%D %Se o o aw Wemw
o 8 c o2 £ 8 . 582
T < s Evw Ic g 2 S5 8o
Qqn = @© o ECOo 2393
o C £=--2 556 S * g b wE S
) © & o 8 2 TE g
A (2] o Snt 3
= £ O L Q c . O ®
=2 sBg Jg gy
T - o R

() = (0] L)

c »E 3 = £ Z2 o008
mmhu\ DEF— on = = -+



Very important
Lower hole

Affix batten swords C to lower lateral cross-members D. Insert the two 5/16 x 24" carriage bolts to
the LOWER HOLE.

Hammer these carriage bolts into the hole so it will lock while you will screw in the auto lock nuts.

You also need four steel washers and two 5/16” Autolock nuts. Place a steel washer between the
Autolock nut and the sword and another one between the sword and the cross-member.

Do not tigten the bolts too much as the batten must move easily.
To Adjust the Beater height;
With Warp drawn in, under tension and Shafts at rest(down), set the height of the Race so

it just kisses the Warp ends evenly, side to side.

The adjustment (A) is made by raising or lowering the Beater with the lower Laysword metal
Plate.

-15



5/16" (8 mm) il ~

B ik
SQUARE NUT 5/16" (8 mm)
WING NUT

5/16" (8 mm)

@\“a STEEL WASHER

5/16" X 2%" (8 mm X 65 mm)

Elmmmre o
by #~. CARRIAGE BOLT

Using 5/16" x 22" (8 mm x 65 mm) carriage bolts, 5/16" (8 mm) steel washers, and square nuts,
affix batten sley C to the lower holes of swords A and B.

NOTE: The batten sley does not have polyvinyl bumpers but it has a shuttle race.

Using 5/16" X 2'2" (8 mm X 65 mm) carriage bolts, 5/16" (8 mm) steel washers, and
wing nuts, affix batten handtree D to swords A and B.

NOTE: The batten handtree has polyvinyl bumpers.

The slots of the batten sley and handtree must face each other.

-16



WARP BEAM INSTALLATION

Hold the circular wire brake
shoe A slightly to the rear of
the loom, but do not unroll
it.

Insert the brake drum B
into the wire brake shoe A.
Then, install the ends of the

- warp beam C into the grooves
of the back posts.

In order to improve the rotation of the
warp beam, special bushings are
supplied. Make sure to leave them in
place when installing the warp beam
on the loom.

Hook turnbuckle A to flat wire
circle B.

17-



Using metal rod E, join treadle C to lever D. First insert the double-cornered end of the metal
rod into lever D; then insert the other end of the metal rod into treadle C while the treadle is
depressed.

Raise treadle C as high as possible then hook spring F to lever D.

BRAKE ADJUSTMENT:

Release the brake by depressing treadle C and locking it down with the catch G. The warp
beam should turn freely but the brake circular wire should not be too slack. If the

tension is too great, unscrew the wing nut H slightly and then loosen the turnbuckle I. If the
tension is too slack, tighten the turnbuckle | slightly and then the wing nut H.

You will add a black rubber ring J to the lower end of the rod E, to prevent the rod to go out.

-18-



x Place the reed between batten

sley C and handtree D.
When the wing nuts are loose,
the batten handtree can slide
vertically in the sword slots. The
reed must then be secured
between the batten sley and
handtree by tightening the wing
nuts.
If the batten does not touch the
two bumpers equally, loosen the
bolts of the batten sley and
handtree and exert pressure on
the batten centering it in its
proper place. Tighten the bolts
again.

In order to improve the rotation of the
cloth beam, special bushings are
supplied. Make sure to leave them in
place when installing the cloth beam
on the loom.

Install take-up motion handle E on
the axle end of cloth beam F (on
the same side as the ratchet
gear). Ratchet pawl G of the
take-up motion handle must be
lifted up.

(Fig. 14)

Open beam latches H and place
the beam ends in the slots J of
the upper side cross- members K
and L.

(Fig. 14)

Note: Ratchet gear M must be on the right-hand
side and ratchet pawls N must be lifted up.

-19-



//

Affix one of the breast beams A on the top of the front posts B and C.
Affix the other breast beam on top of the back posts.

NOTE: To avoid splitting the front posts, slightly insert the breast beam onto the metal pin.
Be sure that it is in the right position before inserting it completely.

-20-



FOLDING LOOM AND BEAMING:
Release the brake by depressing treadle C and by locking it down with catch G.

WEAVING:

To advance the warp, depress brake treadle C and turn cloth beam H at the same time.
Then release brake treadle C and advance the cloth beam until the next notch in the ratchet gear is
reached. If this is too much tension, gently depress the brake treadle until the desired tension is

obtained. (Fig. 9)

MAINTENANCE
See "WARP AND WEAVE", page 87.

Install the Warp beam advance control system.

This system will eliminate excessive warp yarn advance
when releasing the brake system at cloth take-up.

This friction system is adjustable and have to be released
when winding the warp on.

Just screw the handle in to increase the friction or
unscrew it to release.

Affix it to the back left side of the loom using 2 round
head screws no 12 - 1" to the pre-drill holes.

-21-



? FIRST TREADLE TIE-UP

Select any treadle and tie the Lams
to the Treadles using the 9" cords
supplied with the loom. Take the
threading hook to help pass the
cord through each hole of the lam.

Slide the Treadle Hook through the Screw Eyes and Cord Loops.

29,



Back of the jack box
E

Before you start weaving, you have to install
the treadle spring on the Anchors (little screw
at the end of the treadle and in the back board
of the jack box).

In the Treadle rest position (up) there should
be no or very little tension on the Spring.
However, slack on those spring cord is not
desirable.

The treadle springs are there only to support
the weight of each treadle.

-23-



Affix screw eyes F to the holes inside middle posts G.

Pass a string C through the holes at each side of the lease sticks D and tie
them to the screw eyes and to the thread beam A.The lease sticks will be held
at the right height and distance for easy threading.

-24-



If the loom is equipped with a sectional warp beam, affix the rake-like pieces
(following the instructions supplied with the sectional warp beam) and do the
following instructions on the cloth beam only.

If the loom is not equipped with a sectional warp beam, affix the apron to the warp
beam with tacks and do the following procedures on the warp and cloth beams.

Beater ii% ]

ma

/’ Tie to the apron
{ on cloth beam ;,’.

Breast beam

‘ Cloth beam

Insert a warp rod into the apron border.

For 27", 36" and 45" loom For 60" loom

(70cm, 90cm and 115cm) (150cm)

Cut the 5 yard (4.5m) cord in half. Use a 5 yard (4.5m) cord to lace the
Use one half of the cord to lace the apron warp rod to a second warp rod.

apron warp rod to a second warp rod.  This second warp rod will be used to
This second warp rod will be used to attach warp threads.
attach warp threads.

For more information see the book "Warp & Weave" supplied with the loom.

We at Leclerc encourage Weaver feedback on this and all
our products. Please
send your comments to Leclerc Loom Co.

HAPPY WEAVING o5





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Gray Gamma 2.2)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.5
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.1000
  /ColorConversionStrategy /sRGB
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo false
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo false
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Remove
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 100
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 150
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 2.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 1.30
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /ColorImageDict <<
    /QFactor 1.30
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 10
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 10
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 150
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 150
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 1.30
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /GrayImageDict <<
    /QFactor 1.30
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 10
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 10
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 300
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 300
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects true
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /ENU ([Based on '[Smallest File Size]'] Use these settings to create Adobe PDF documents best suited for on-screen display, e-mail, and the Internet.  Created PDF documents can be opened with Acrobat and Adobe Reader 6.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /ConvertToRGB
      /DestinationProfileName (sRGB IEC61966-2.1)
      /DestinationProfileSelector /UseName
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PageMarksFile /RomanDefault
      /PreserveEditing false
      /UntaggedCMYKHandling /UseDocumentProfile
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [600 600]
  /PageSize [612.000 792.000]
>> setpagedevice


